

Does stimulant therapy help adult ADHD?

■ EVIDENCE-BASED ANSWER

Central nervous system stimulants improve symptoms of attention deficit-hyperactivity disorder (ADHD) in adults (strength of recommendation: B, based on an older, inconclusive systematic review, a lesser-quality systematic review, and several newer small randomized controlled trials).

Although not the focus of this question, nonstimulant medications (including bupropion, modafinil, and guanfacine) have also been studied in the treatment of ADHD in adults. Recently, atomoxetine became the only nonstimulant medication to receive approval by the US Food and Drug Administration for the treatment of ADHD.

■ EVIDENCE SUMMARY

A well-done systematic review of 12 trials assessing the efficacy of stimulant therapy in the treatment of adult ADHD did not find sufficient evidence that stimulants were effective.¹ Significant heterogeneity and poor reporting of methodology was seen among the studies.

The 1 study rated as high-quality was a 7-week randomized controlled trial using a crossover comparison of methylphenidate and placebo.² There was a favorable response in 78% (18/23) of subjects while taking methylphenidate, in contrast to 4% (1/23) while taking placebo (number needed to treat [NNT]=1.4; $P<.0001$). A favorable response was assessed by the Clinical Global Impression Scale, a measure of illness severity and improvement, and a >30% reduction in symptoms as measured by the ADHD Rating Scale. A more recent, but less rigorous, systematic review identified 15 studies of stimulant efficacy in adults.³ Researchers concluded that under controlled conditions, stimulants are

efficacious in the treatment of ADHD in adults. The rate of response among the studies ranged from 25% to 78%.

One of the better studies in this review was a randomized, double-blind, 3-phase crossover study of dextroamphetamine, modafinil (a drug used to treat narcolepsy), and placebo.⁴ Each phase was 2 weeks long, with a 4-day washout in between. A favorable response was defined as a reduction of ADHD symptoms by at least 30% on the *DSM-IV* ADHD Behavior Checklist for Adults. Dextroamphetamine and modafinil showed the same response rate in 10 of 21 patients. Both treatments had a significant improvement over placebo ($P<.001$). It was unclear from the study what percentage of subjects responded to placebo.

CONTINUED

What are Clinical Inquiries?

Clinical Inquiries answer real questions that family physicians submit to the Family Practice Inquiries Network (FPIN), a national, not-for-profit consortium of family practice departments, residency programs, academic health sciences libraries, primary care practice-based research networks, and other specialists.

Questions chosen are those family physicians vote as most important through a web-based voting system.

Answers are developed by a specific method:

- FPIN medical librarians conduct systematic and standardized literature searches in collaboration with an FPIN clinician or clinicians.
- FPIN clinician authors select the research articles to include, critically appraise the research evidence, review the authoritative sources, and write the answers.
- Each Clinical Inquiry is reviewed by 4 or more peers and editors before publication in JFP.
- FPIN medical librarians co-author each of the Clinical Inquiries that have required a systematic search.
- Finally, a practicing family physician writes an accompanying commentary.

TABLE

Stimulants used to treat ADHD in adults

Drug	Starting dose	Maximum daily dose
Methylphenidate		
Ritalin, Methylin	5 mg twice daily	65 mg*
Ritalin-SR, Methylin ER, Metadate ER, Metadate CR	20 mg every morning	65 mg*
Concerta	18 mg every morning	54 mg
Dextroamphetamine sulfate		
Dexedrine	2.5 mg twice daily	45 mg*
Dexedrine spansules	5 mg every morning	45 mg*
Mixed amphetamine salts		
Adderall	5 mg	40 mg
Adderall XR	10 mg every morning	30 mg

*American Academy of Child and Adolescent Psychiatry Practice Parameter

A similar study compared dextroamphetamine, guanfacine (an antihypertensive agent), and placebo in 17 patients.⁵ On the *DSM-IV* ADHD Behavior Checklist for Adults, subjects taking dextroamphetamine or guanfacine reported similar decreases in mean ADHD scores compared with placebo (24 vs 22 vs 30; $P < .05$). They did not report the number of subjects who had a 30% reduction in symptoms. Of note: at the end of the study but prior to unblinding, subjects were asked which medication they preferred. Twelve subjects chose dextroamphetamine, 4 chose guanfacine, and 1 chose placebo. Subjects' stated reason for choosing dextroamphetamine was the positive effect it had on their motivation.

Another study included in this review was a randomized controlled trial of mixed amphetamine salts. Of the 27 adults who completed the study, 19 (70%) responded favorably to mixed amphetamine salts compared with 2 (7.4%) receiving placebo (NNT=1.6; $P < .001$).⁶ Favorable response was defined as more than a 30% reduction of symptoms on the ADHD Rating Scale. Not

included in either review was a 7-week randomized controlled trial comparing methylphenidate with sustained-release bupropion.⁷ Thirty out of 37 subjects completed at least 1 week of the study. The primary indicator of a favorable response was the Clinical Global Impression Scale. The rate of response was 50% for methylphenidate, 64% for sustained-release bupropion, and 27% for placebo ($P < .14$).

■ RECOMMENDATIONS FROM OTHERS

The American Academy of Child and Adolescent Psychiatry⁸ concluded that stimulant medication can be used to treat adults who have been carefully evaluated. They recommend starting methylphenidate, dextroamphetamine, or mixed amphetamine salts according to patient and clinician preference (Table). They do not recommend the use of pemoline due to the potential for hepatic failure.

Michelle E. Lutton, PsyD, Moses Cone Family Medicine Residency Program, Greensboro, NC; Laura Leach, MLIS, Carolinas Healthcare System, Charlotte, NC

CONTINUED

■ CLINICAL COMMENTARY

Medication can help even well-adapted adults with ADHD

Stimulant therapy benefits many adult patients with ADHD. While some adults need scheduled dosing, others do well with as-needed dosing.

Adults with ADHD often have made behavioral adaptations that allow success without medication. Drugs help these patients when focused attention is critical for specific tasks. A salesman doing a month-end report may find the improvement in attention helpful, but not needed for most daily tasks. A college student may need medication only for a specific class or project. Physicians can help patients with ADHD through anticipatory guidance in choosing a program of study or career goal and then collaborating in choosing appropriate behavioral and medication therapies.

Daniel Triezenberg, MD, Family Practice Residency, Saint Joseph Regional Medical Center, South Bend, Ind

REFERENCES

1. Jadao AR, Boyle M, Cunningham C, Kim M, Schachar R. Treatment of attention-deficit/hyperactivity disorder. *Evid Rep Technol Assess (Summ)* 1999; 11:i-viii, 1-341.
2. Spencer T, Wilens T, Biederman J, Faraone S, Ablon S, Lapey K. A double-blind, crossover comparison of methylphenidate and placebo in adults with childhood-onset attention-deficit hyperactivity disorder. *Arch Gen Psychiatry* 1995; 52:434-443.
3. Wilens T, Spencer J, Biederman J. A review of the pharmacotherapy of adults with attention-deficit/hyperactivity disorder. *J Atten Disord* 2002; 5:189-202.
4. Taylor F, Russo J. Efficacy of modafinil compared to dextroamphetamine for the treatment of attention deficit hyperactivity disorder in adults. *J Child Adolesc Psychopharmacol* 2000; 10:311-320.
5. Taylor F, Russo J. Comparing guanfacine and dextroamphetamine for the treatment of adult attention-deficit/hyperactivity disorder. *J Clin Psychopharmacol* 2001; 21:223-228.
6. Spencer T, Biederman J, Wilens T, et al. Efficacy of mixed amphetamine salts compound in adults with attention-deficit/hyperactivity disorder. *Arch Gen Psychiatry* 2001; 58:775-782.
7. Kuperman S, Perry P, Gaffney G, et al. Bupropion SR vs. methylphenidate vs. placebo for attention deficit hyperactivity disorder in adults. *Ann Clin Psychiatry* 2001; 13:129-134.
8. American Academy of Child and Adolescent Psychiatry. Practice parameter for the use of stimulant medications in the treatment of children, adolescents and adults. *J Am Acad Child Adolesc Psychiatry* 2001; 41:26S-49S.

Does a high-fiber diet prevent colon cancer in at-risk patients?

■ EVIDENCE-BASED ANSWER

There is no direct evidence of an effect of dietary fiber on colon cancer incidence. A diet high in fiber has not been shown to be effective in the short-term (2- to 4-year) prevention of recurrent colon polyps (strength of recommendation [SOR]=A, based on consistent randomized clinical trials). Furthermore, epidemiological evidence is inconsistent in demonstrating an association between dietary fiber consumption and the occurrence of colon cancer (SOR=C).

■ EVIDENCE SUMMARY

The term "dietary fiber" refers to a heterogeneous group of substances that may vary in their biologic effects. Fiber is thought to reduce the risk of colon cancer through the following proposed mechanisms—decreased gastrointestinal transit time, increased stool bulk, and fermentation of volatile fatty acids. Other aspects of diet such as fat content, red meat, and micronutrients may also play a role in the development of colon cancer.

Additional proposed risk factors include sedentary lifestyle, obesity, tobacco use, and alcohol consumption¹; while the commonly accepted high-risk groups for colon cancer are those aged >60 years, those with a positive family history of colorectal cancer, and those with familial polyposis syndrome. In summary, it appears that the cause of colon cancer is complex and multifactorial.

No randomized controlled trials of interventions test whether increase dietary fiber affects the development of colon cancer. Recent randomized controlled trials of interventions have used colon polyps as a surrogate endpoint, since it is believed that polyps are precursors to cancer. A Cochrane meta-analysis² of 5 trials

CONTINUED

(including 4349 subjects) of increased dietary fiber to prevent recurrence of colon adenomas found no difference between intervention and control groups for development of at least 1 adenoma (relative risk [RR]=1.04; 95% confidence interval [CI], 0.95–1.13). In a trial³ of ispaghula husk fiber, the intervention group actually had significantly more recurrent adenomas after 3 years (29.3% vs 20.2%; RR=1.67; 95% CI, 1.01–2.76; $P=.04$).

Other evidence comes from epidemiological studies, which have limited ability to demonstrate causation. Immigrants to Westernized countries from ethnic groups with lower risk of colon cancer develop colon cancer rates similar to the host country over time. Such data support environmental factors in the risk for colon cancer.

Dietary fiber is 1 of several possible factors, yet epidemiological evidence has not been consistent. A systematic review⁴ of dietary fiber and colorectal neoplasia (which included case-control and cohort studies as well as randomized controlled trials) showed that 13 of 24 case-control studies found an association with high dietary fiber as a possible protective factor, while only 3 of 13 longitudinal studies found such an association.

■ RECOMMENDATIONS FROM OTHERS

The American Gastroenterological Association states that “currently available evidence from epidemiological, animal, and intervention studies does not unequivocally support the protective role of fiber against development of colorectal cancer.”⁵ They recommend dietary fiber consumption of at least 30–35 g/d from a variety of sources. The intake level of most studies that demonstrate protective effects are in that range, and it is not certain what the best source(s) may be. They state that a high-fiber diet should begin before age 30, because the impact of dietary change may require decades; they also note that a high-fiber diet has other established health benefits.

The American Dietetic Association recommends a diet rich in dietary fiber through

consumption of a variety of fruits, vegetables, whole and high-fiber grain products, and legumes for a daily intake of 20–35 g/d for healthy adults and, for children, a daily intake of 5 plus the child’s age in grams.⁶ They cite the epidemiological association of a high-fiber diet and lower colorectal cancer risk as well as many other health benefits.

*Linda French, MD, and Susan Kendall, PhD,
MLIS, Michigan State University, East Lansing, Mich*

■ CLINICAL COMMENTARY

Dietary fiber has benefits, but is no panacea

Given colorectal cancer’s multifactorial nature, it comes as no surprise that dietary fiber is not the panacea for primary or secondary prevention in high-risk patients. These data are specific only to high-risk patients, however, and should not be misinterpreted as reason to abandon recommendations for patients to consume an adequate bulk of fiber on a daily basis. Routine preventive counseling for reducing rates of colorectal cancer should also emphasize the benefits of adequate physical activity and a low-fat diet.

*Mark B. Stephens, MD, MS, Uniformed Services
University of the Health Sciences, Bethesda, MD*

REFERENCES

1. Le Marchand L, Wilkens LR, Kolonel LN, Hankin JH, Lyu LC. Associations of sedentary lifestyle, obesity, smoking, alcohol use, and diabetes with the risk of colorectal cancer. *Cancer Res* 1997; 57:4787–4794.
2. Asano T, McLeod RS. Dietary fiber for the prevention of colorectal adenomas and carcinomas. *Cochrane Database Syst Rev* 2002; CD003430. Updated quarterly.
3. Bonithon-Kopp C, Kronborg O, Giacosa A, Rath U, Faivre J. Calcium and fibre supplementation in prevention of colorectal adenoma recurrence: a randomised intervention trial. European Cancer Prevention Organisation Study Group. *Lancet* 2000; 356:1300–1306.
4. Sengupta S, Tjandra JJ, Gibson PR. Dietary fiber and colorectal neoplasia. *Dis Colon Rectum* 2001; 44:1016–1033.
5. American Gastroenterological Association medical position statement: Impact of dietary fiber on colon cancer occurrence. American College of Gastroenterology. *Gastroenterology* 2000; 118:1233–1234.
6. Marlett JA, McBurney MI, Slavin JL. Position of the American Dietetic Association: health implications of dietary fiber. *J Am Diet Assoc* 2002; 102:993–1000.

Is screening urinalysis in children worthwhile?

■ EVIDENCE-BASED ANSWER

Screening urinalysis in asymptomatic children has not been shown to be beneficial (strength of recommendation: **B**; based on extrapolation from 1 meta-analysis). It is unlikely to be cost-effective and should be discontinued. While random urinalyses can be used for case finding of glucosuria, hematuria, pyuria, bacteriuria, and proteinuria, the routine use of screening urinalysis in asymptomatic patients is not likely to be an effective strategy.

■ EVIDENCE SUMMARY

The prevalence of urinary tract infection in childhood has been estimated to be roughly 1%.¹ For those children with asymptomatic bacteriuria, fewer than 10% progress to symptomatic urinary tract infections.² The prevalence of other glomerulonephropathies is <0.05%.^{3,4} Currently available screening urinalyses using chemical dipstick testing have reported sensitivities ranging from 53% to 93% and specificities of 72% to 98% for detecting significant bacteriuria.⁵ All positive screening tests for bacteriuria require confirmation by standard urine culture.

No prospective randomized trials of screening urinalysis in childhood have been published to date. Expert opinion varies as to the necessity of screening urinalysis. No prospective randomized trials demonstrate improved outcomes, and limited evidence suggests that detection and treatment of asymptomatic bacteriuria improves long-term outcomes such as renal scarring, hypertension, or pyelonephritis.⁶

■ RECOMMENDATIONS FROM OTHERS

The American Academy of Pediatrics recommends 1 screening dipstick urinalysis at age 5.⁷ The American Academy of Family Physicians,⁸ Bright Futures,⁹ Canadian Task Force on the

Periodic Health Examination,¹⁰ and the United States Preventive Services Task Force¹¹ do not recommend screening for asymptomatic bacteriuria in children. The Institute for Clinical Systems Improvement recommends that consideration be given to eliminating routine urinalyses in asymptomatic children.¹²

Mark B. Stephens, MD, MS, Uniformed Services University of the Health Sciences, Bethesda, MD;

Laura Wilder, MLS, University of Texas Southwestern Medical Center Library, Dallas

■ CLINICAL COMMENTARY

Numerous false-positives may lead to harmful interventions

In my practice, I have rarely found screening urinalysis to be useful. As mentioned above, it is not cost-effective and currently no available data demonstrate that outcomes are improved. What is not mentioned is the likely high rate of false-positive findings that would need further investigation—eg, hematuria and proteinuria. These investigations could be invasive and potentially harmful and would increase costs further, not to mention add unnecessary worry to concerned parents. Some parents still request a urinalysis, largely due to habits from a previous physician. I have found that a brief discussion of the risks and benefits of a screening urinalysis is enough to reassure parents.

Julian T. Hsu, MD, A. F. Williams Family Medicine Center, University of Colorado Health Sciences Center, Denver

REFERENCES

1. Jakobsson B, Esbjorn E, Hansson S, et al. Minimum incidence and diagnostic rate of first urinary infection. *Pediatrics* 1999; 104:222-226.
2. US Public Health Service. Screening urinalysis in children and adolescents. Ch. 10 in: *The Clinician's Handbook of Preventive Services: Put Prevention into Practice*. 2nd ed. Washington, DC: US Dept of Health and Human Services, Public Health Service, Office of Public Health and Science, Office of Disease Prevention and Health Promotion, 1998.
3. Cho BS, Kim SD, Choi YM, Kang HH. School urinalysis screening in Korea: prevalence of chronic renal disease. *Pediatr Nephrol* 2001; 16:1126-1128.
4. Lin CY, Hsieh CC, Chen WP, Yang LY, Wang HH. The underlying diseases and follow-up in Taiwanese children screened by urinalysis. *Pediatr Nephrol* 2001; 16:232-237.

CONTINUED

5. Liao JC, Churchill BM. Pediatric urine testing. *Pediatr Clin North Am* 2001; 48:1425–1440.
6. Kemper KJ, Avner ED. The case against screening urinalyses for asymptomatic bacteriuria in children. *Am J Dis Child* 1992; 146:343–346.
7. American Academy of Pediatrics. Committee on Practice and Ambulatory Medicine. Recommendations for Preventive Pediatric Health Care. Document RE9939. March 2002.
8. American Academy of Family Physicians. Summary of Policy Recommendations for Periodic Health Examinations. Kansas City, Mo: American Academy of Family Physicians. August, 2002.
9. Bright Futures: Guidelines for Health Supervision of Infants, Children and adolescents. Washington, DC: Bright Futures at Georgetown University; 2002. Available at: www.brightfutures.org/bf2/about.html. Accessed on September 22, 2003.
10. Canadian Task Force on the Periodic Health Examination. Screening for urinary infection in asymptomatic infants and children. Ch. 21 in: *The Canadian Guide to Clinical Preventive Health Care*. Ottawa, Canada: Canada Communication Group; 1994.
11. US Preventive Services Task Force. Screening for asymptomatic bacteriuria. Ch. 31 in: *Guide to Clinical Preventive Services*. 2nd ed. Baltimore: Williams & Wilkins; 1996.
12. Institute for Clinical Systems Improvement. Health Care Guideline: Preventive Services for Children and Adolescents. September, 2002. Available at: www.icsi.org. Accessed on September 22, 2003.

Should jaundiced infants be breastfed?

■ EVIDENCE-BASED ANSWER

No studies have demonstrated that cessation of breastfeeding in jaundiced infants improves clinical outcomes, although this has only been studied in term infants. Temporarily disrupting or supplementing breastfeeding in jaundiced infants is associated with premature cessation of breastfeeding (strength of recommendation [SOR]: **B**, based on a nonrandomized, nonblinded trial). Jaundiced breastfed term infants have no significant difference in length of phototherapy, and no increased rate of exchange transfusion or kernicterus compared with jaundiced bottle-fed term infants (SOR: **B**, based on a low-quality randomized controlled trial and a prospective cohort study). In light of the association of breastfeeding with improved health outcomes,¹ mothers of jaundiced term infants should be encouraged to continue breastfeed.

■ EVIDENCE SUMMARY

Although breastfeeding jaundice is a benign entity, other risk factors for bilirubin toxicity can coexist. These include jaundice in the first day of life, previously jaundiced sibling, early gestational age, significant bruising or cephalohematoma, Rh and ABO incompatibility, G6PD deficiency, and elevated hour-specific serum or transcutaneous bilirubin levels.^{2,3}

Late initiation of breastfeeding and temporary cessation or supplementation of breastfeeding increase the likelihood of premature breastfeeding termination.⁴ In a prospective cohort study of 138 breastfed term infants, more than twice as many mothers of jaundiced infants had stopped breastfeeding compared with mothers of nonjaundiced infants, at the end of 1 month (42% vs 19%; number needed to harm [NNH]=4; $P<.01$). In addition, 64% of the jaundiced infants whose nursing had been interrupted in the hospital had stopped breastfeeding by 1 month, compared with only 36% of those who had no interruption (relative risk [RR]=1.8; $P<.05$; NNH=4).⁵

Whether they require phototherapy or not, continuing breastfeeding in jaundiced infants is not associated with adverse outcomes. In a prospective cohort study of 163 healthy, jaundiced newborn infants undergoing phototherapy (total serum bilirubin ≥ 17 mg/dL), exclusively breastfed infants had slower response to phototherapy in the first 24 hours than formula-fed or formula-supplemented infants (bilirubin decreases of 17.1% vs 18% and 22.9%, respectively; $P=.03$). However, there were no significant differences in total length of phototherapy among the 3 groups (phototherapy time of 64.5 hours vs 54.1 hours and 54.9 hours, respectively; $P=.06$).⁶

In a randomized, nonblinded clinical trial, 125 jaundiced breastfed newborns (total serum bilirubin level of ≥ 17 mg/dL) were assigned to 4 treatment groups: (1) continue breastfeeding and observe; (2) discontinue breastfeeding, substitute with formula; (3) discontinue breastfeeding, substitute with formula, and administer

CONTINUED

phototherapy; and (4) continue breastfeeding, administer phototherapy. The study did not find a clinically significant difference in serum bilirubin reduction to normal levels at 48 hours between breastfed and bottle-fed groups undergoing phototherapy (RR=1.07; 95% confidence interval [CI], 0.6–1.92; $P=.818$), or between breastfed and bottle-fed groups who did not have phototherapy (RR not calculated; $P=.051$). No patient required exchange transfusion, and in no case did total serum bilirubin exceed 23 mg/dL.⁷

■ RECOMMENDATIONS FROM OTHERS

The American Academy of Pediatrics (AAP) has reported numerous positive health outcomes in infants who are breastfed, including reduced incidence and less-severe diarrhea; lower incidence of otitis media, fewer respiratory infections; and lower incidence of bacteremia, bacterial meningitis, botulism, urinary tract infections and necrotizing enterocolitis.

In addition, they reported association between breastfeeding and enhanced cognitive development; and decreased incidence in sudden infant death syndrome, insulin-dependent diabetes mellitus, atopy, and inflammatory bowel diseases. They noted maternal benefits including less postpartum bleeding and lactational amenorrhea; more rapid postpartum weight loss and improved bone remineralization; and reduced risk of ovarian cancer and premenopausal breast cancer.¹

The AAP discourages the termination of breastfeeding in jaundiced healthy term newborns and encourages continued and frequent breastfeeding (at least 8 to 10 times every 24 hours), encouraging physician's judgment and patient's preferences to determine final treatment options for breastfeeding jaundiced newborns.²

Michael D. Shoemaker, MD, Cox Family Practice Residency, Springfield, Mo; Mark R. Ellis, MD, MSPH, Cox Family Medicine Department, Springfield; Susan Meadows, MLS, Department of Family and Community Medicine, University of Missouri–Columbia

■ CLINICAL COMMENTARY

Reassure mothers to prevent cessation of breastfeeding

Breast milk jaundice occurs with such frequency that careful anticipatory guidance provided during later pregnancy is a physician's time well spent. Education of both prospective parents and other potentially influential family members in attendance during a prenatal visit is wise.

In practice, I have found the greatest challenge is providing enough support and encouragement for the nursing mother to counterbalance the suggestions of well-meaning friends and family that she stop breastfeeding altogether. The only treatment generally required is an increase in the frequency of feedings and up to 12 weeks time for all to resolve.

Russell W. Roberts, MD, Louisiana State University Health Sciences Center, Shreveport

REFERENCES

1. Breastfeeding and the use of human milk. American Academy of Pediatrics. Work Group on Breastfeeding. *Pediatrics* 1997; 100:1035–1039.
2. Practice parameter: management of hyperbilirubinemia in the healthy term newborn. American Academy of Pediatrics. Provisional Committee for Quality Improvement and Subcommittee on Hyperbilirubinemia. *Pediatrics* 1994; 94:558–565.
3. Gartner LM, Herschel M. Jaundice and breastfeeding. *Pediatr Clin North Am* 2001; 48:389–399.
4. Simopoulos AP, Grave GD. Factors associated with the choice and duration of infant-feeding practice. *Pediatrics* 1984; 74:603–614.
5. Kemper K, Forsyth B, McCarthy P. Jaundice, terminating breast-feeding, and the vulnerable child. *Pediatrics* 1989; 84:773–778.
6. Tan KL. Decreased response to phototherapy for neonatal jaundice in breast-fed infants. *Arch Pediatr Adolesc Med* 1998; 152:1187–1190.
7. Martinez JC, Maisels MJ, Otheguy L, et al. Hyperbilirubinemia in the breast-fed newborn: a controlled trial of four interventions. *Pediatrics* 1993; 91:470–473.

www.jfponline.com

What is the best initial treatment of Parkinson's disease?

■ EVIDENCE-BASED ANSWER

No studies clearly demonstrate the best initial treatment for Parkinson's disease. Levodopa improves motor function in Parkinson's disease; however, long-term use is associated with irreversible dyskinesias and motor fluctuations. Compared with placebo, selegiline improves the motor symptoms of Parkinson's disease and allows a physician to delay the introduction of levodopa by 9 to 12 months (strength of recommendation [SOR]: **A**, based on randomized controlled trials).

Dopamine agonists—alone or combined with levodopa—have fewer associated dyskinesias and other motor complications but produce lower scores on activities of daily living and Unified Parkinson's Disease Rating Scale (UPDRS) when compared with levodopa alone (SOR: **A**, based on systematic reviews of randomized controlled trials). Drug choices should be based on each patient's individual symptoms and response to medication (**Table**).

■ EVIDENCE SUMMARY

Five randomized controlled trials¹⁻⁵ have shown improved motor function and activities of daily living with selegiline vs placebo in early Parkinson's disease. Two of these trials^{1,2} found that selegiline delayed the need for levodopa for 9 to 12 months.

One large randomized controlled trial showed no difference in disability scores and an increase in mortality at 5.6 years when comparing selegiline combined with levodopa to levodopa alone.⁶ A re-analysis of this study, as well as subsequent studies, have not supported this conclusion and found no increase in mortality in patients with a history of selegiline use.⁷⁻¹⁰

Two Cochrane reviews found that patients who

tolerated the dopamine agonist bromocriptine—when administered alone or with levodopa—had delayed dyskinesias and motor complications compared with levodopa alone.^{11,12} There was no change in off-time with the combination.¹² A large randomized controlled trial comparing bromocriptine with levodopa demonstrated that at 3 years, disability scores were lower in the patients initially assigned to bromocriptine, but the difference was no longer significant at 9 years.¹³

The bromocriptine group in this trial showed a lower incidence of dyskinesias when data from all patient groups were combined. However, when moderate to severe cases were analyzed separately, there was no significant difference.¹³ There was no difference in mortality between patients initially treated with bromocriptine vs levodopa.^{13,14}

Studies of other dopamine agonists show results comparable with bromocriptine. Lisuride (not available in the US) with rescue levodopa vs levodopa alone had fewer motor complications at 4 years but lower UPDRS and activities of daily living scores.¹⁵ Another study comparing lisuride (with or without levodopa) vs levodopa alone found no difference in motor complications at 5 years.¹⁶ Studies with cabergoline, pramipexole, and pergolide—alone or combined with levodopa—vs levodopa alone showed a decrease in motor complications with the dopamine agonist but lower activities of daily living and UPDRS scores.¹⁷⁻¹⁹

■ RECOMMENDATIONS FROM OTHERS

In 2002, the American Academy of Neurology published practice parameters for the initiation of treatment for Parkinson's disease based on literature from 1966 to 1999. The authors concluded:

- selegiline has mild symptomatic benefit and may be tried as initial therapy, but confers no neuroprotective effect
- either levodopa or a dopamine agonist can be used for the initial treatment of symptomatic Parkinson's disease

TABLE

Medications for Parkinson's disease

Medication	Starting dose	Usual daily dose	Approx cost/mo
Selegiline	5 mg every morning	5 mg every morning and at noon	\$29 for 10 mg/d
Carbidopa/levodopa	25/100 mg tab 3 times daily	25/100 mg 3 times daily	\$76 for 75/300 mg/d
Pergolide	0.05 mg/d	2–3 mg/d divided 3 times daily	\$223 for 2 mg/d
Pramipexole	0.375 mg/d divided 3 times daily	1.5–4.5 mg/d divided 3 times daily	\$177 for 3 mg/d
Ropinirole	0.25 mg 3 times daily	3 mg divided 3 times daily	\$185 for 3 mg/d

• levodopa has a higher risk of dyskinesias than a dopamine agonist but superior motor benefits,²⁰ and is less likely to have other side effects (nausea, hallucinations, somnolence, and edema).

Jennifer Schreck, MD, Gary Kelsberg, MD, Valley Medical Center Family Practice Residency, Renton, Wash; Joanne Rich, BSc (Pharm), MLIS, University of Washington Health Sciences Libraries, Seattle

■ CLINICAL COMMENTARY

Family physicians play a key role in monitoring Parkinson's

Parkinson's disease has a profound impact on a patient's physical and psychological well-being. Difficulties with movement, autonomic nervous system abnormalities, neuropsychiatric symptoms, and problems with medication effectiveness and side effects all occur throughout its course. Consultation with a neurologist skilled in this disorder can be quite helpful, particularly in younger patients or when the diagnosis is unclear. The family physician plays a key role in monitoring of the patient's condition. Active management of symptoms (and comorbidities as they arise) is crucial in helping patients maintain their functional status and quality of life.

Randy Ward, MD, Medical College of Wisconsin, Milwaukee

REFERENCES

1. Myllyla VV, Sotaniemi KA, Vuorinen JA, Heinonen EH. Selegiline as initial treatment in de novo parkinsonian patients. *Neurology* 1992; 42:339–343.
2. Effects of tocopherol and deprenyl on the progression of disability in early Parkinson's disease. The Parkinson Study Group. *N Engl J Med* 1993; 328:176–183.
3. Olanow CW, Hauser RA, Gauger L, et al. The effect of deprenyl and levodopa on the progression of Parkinson's disease. *Ann Neurol* 1995; 38:771–777.
4. Larsen JP, Boas J, Erdal JE. Does selegiline modify the progression of early Parkinson's disease? Results from a five-year study. The Norwegian-Danish Study Group. *Eur J Neurol* 1999; 6:539–547.
5. Przuntek H, Conrad B, Dichgans J, et al. SELEDO: a 5-year long-term trial on the effect of selegiline in early Parkinsonian patients treated with levodopa. *Eur J Neurol* 1999; 6:141–150.
6. Lees AJ. Comparison of therapeutic effects and mortality data of levodopa and levodopa combined with selegiline in people with early, mild Parkinson's disease. Parkinson's Disease Research Group of the United Kingdom. *BMJ* 1995; 311:1602–1607.
7. Counsell C. Effect of adding selegiline to levodopa in early, mild Parkinson's disease. Formal systematic review of data on patients in all relevant trials is required. *BMJ* 1998; 17:1586.
8. Ben-Shlomo Y, Churchyard A, Head J, et al. Investigation by Parkinson's Disease Research Group of United Kingdom into excess mortality seen with combined levodopa and selegiline treatment in patients with early, mild Parkinson's disease: further results of randomised trial and confidential inquiry. *BMJ* 1998; 316:1191–1196.
9. Olanow CW, Myllyla VV, Sotaniemi K, et al. Effect of selegiline on mortality in patients with Parkinson's disease: a meta-analysis. *Neurology* 1998; 51:825–830.
10. Impact of deprenyl and tocopherol treatment on Parkinson's disease in DATATOP patients requiring levodopa. Parkinson Study Group. *Ann Neurol* 1996; 39:37–45.
11. Ramaker C, van Hilten JJ. Bromocriptine versus levodopa in early Parkinson's disease. *The Cochrane Library*, Issue

CLINICAL INQUIRIES

- 3, 2003. Oxford: Update Software, last updated February 2, 2000. Accessed on April 15, 2003.
12. Ramaker C, van Hilten JJ. Bromocriptine/levodopa combined versus levodopa alone for early Parkinson's disease (Cochrane Review). *The Cochrane Library*, Issue 3, 2003. Oxford: Update Software, last updated October 21, 2001. Accessed on April 15, 2003.
 13. Lees AJ, Katzenschlager R, Head J, Ben-Shlomo Y. Ten-year follow-up of three different initial treatments in de novo PD: A randomized trial. *Neurology* 2001; 57:1687-1694.
 14. Hely MA, Morris JG, Traficante R, et al. The Sydney multicentre study of Parkinson's disease: progression and mortality at 10 years. *J Neurol Neurosurg Psychiatry* 1999; 67:300-307.
 15. Rinne UK. Lisuride, a dopamine agonist in the treatment of early Parkinson's disease. *Neurology* 1989; 39:336-339.
 16. Allain H, Destee A, Petit H, et al. Five-year follow-up of early lisuride and levodopa combination therapy versus levodopa monotherapy in de novo Parkinson's disease. The French Lisuride Study Group. *Eur Neurol* 2000; 44:22-30.
 17. Rinne U. A 5-year double-blind study with cabergoline versus levodopa in the treatment of early Parkinson's disease. *Parkinsonism Relat Disord* 1999; 5(suppl):84.
 18. Pramipexole vs levodopa as initial treatment for Parkinson disease: A randomized controlled trial. Parkinson Study Group. *JAMA* 2000; 284:1931-1938.
 19. Oertel W. Pergolide or levodopa for Parkinson's therapy? 6th International Congress of Parkinson's Disease and Movement Disorders, June 11-15, 2000. Available at: http://www.parkinsonsdisease.com/news/N100_arc.HTM#Pergolide. Accessed on April 15, 2003.
 20. Miyasaki JM, Martin W, Suchowersky O, Weiner WJ, Lang AE. Practice parameter: initiation of treatment for Parkinson's disease: An evidence-based review: report of the Quality Standards Subcommittee of the American Academy of Neurology. *Neurology* 2002; 58:11-17.

U.S. Postal Service
STATEMENT OF OWNERSHIP, MANAGEMENT, AND CIRCULATION
(Required by 39 U.S.C 3685)

1. Publication title: **The Journal of Family Practice**
2. Publication No.: **0094-3509**
3. Filing date: **9/30/03**
4. Issue frequency: **Monthly**
5. No. of issues published annually: **12**
6. Annual subscription price: **\$137.00**
7. Complete mailing address of known office of publication:
Dowden Health Media, Inc, 110 Summit Avenue, Montvale, NJ 07645-1712
8. Complete mailing address of headquarters or general business office of publisher:
Dowden Health Media, Inc, 110 Summit Avenue, Montvale, NJ 07645-1712.
Contact person: Mary Ellen Pollina. Telephone: 201-782-5728.
9. Full names and complete mailing addresses of publisher, editor, and managing editor:
Laura Dowden, Publisher, Dowden Health Media, Inc, 110 Summit Avenue, Montvale, NJ 07645-1712; Charles F. Williams, Executive Editor, Dowden Health Media, Inc, 110 Summit Avenue, Montvale, NJ 07645-1712; Paul Rieder, Managing Editor, Dowden Health Media, Inc, 110 Summit Avenue, Montvale, NJ 07645-1712
10. Owner (If owned by a corporation, its name and address must be stated and also immediately thereafter the names and addresses of Stockholders owning or holding 1 percent or more of the total amount of stock. If not owned by a corporation, the names and addresses of the individual owners must be given. If owned by a partnership or other unincorporated firm, its name and address, as well as that of each individual must be given. If the publication is published by a nonprofit organization, its name and address must be stated.): **Dowden Health Media, Inc, 110 Summit Avenue, Montvale, NJ 07645-1712.**
11. Known bondholders, mortgagees, and other security holders owning or holding 1 percent or more of total amount of bonds, mortgages, or other securities: **None**
12. Tax status (For completion by nonprofit organizations authorized to mail at special rates.) The purpose, function, and nonprofit status of this organization and the exempt status for federal income tax purposes: **Has not changed during preceding 12 months.**
13. Publication name: **The Journal of Family Practice.**
14. Issue date for circulation data below: **October 2003**

	Average no. copies each issue during preceding 12 months	No. copies of single issue published nearest to filing date
15. Extent and Nature of Circulation		
a. Total No. Copies (Net Press Run)	89,795	88,647
b. Paid and/or Requested Circulation		
(1) Paid/Requested Outside-County Mail Subscriptions Stated on Form 3541. (Include advertiser's proof and exchange copies)	47,216	48,392
(2) Paid In-County Subscriptions Stated on Form 3541 (Include advertiser's proof and exchange copies)		
(3) Sales through Dealers and Carriers, Street Vendors, Counter Sales, and Other Non-USPS Paid Distribution		
(4) Other classes mailed through the USPS		
c. Total paid and/or requested circulation	47,216	48,392
d. Free Distribution by Mail	41,910	39,662
(1) Outside-county as stated on Form 3541		
(2) In-county as stated on Form 3541		
(3) Other classes mailed through the USPS		
e. Free Distribution Outside the Mail	56	25
f. Total Free Distribution	41,966	39,687
g. Total Distribution	89,182	88,079
h. Copies Not Distributed	613	568
i. Total	89,795	88,647
j. Percent Paid and/or Requested Circulation (15c/15g x 100)	53.0%	54.9%

16. This Statement of Ownership will be printed in the **November** issue of this publication.

I certify that all information furnished on this form is true and complete. I understand that anyone who furnishes false or misleading information on this form or who omits material or information requested on the form may be subject to criminal sanctions and/or civil sanctions.

—Laura Dowden, Publisher, 10/16/03